
**IMPORTANT PLEASE READ**
This is a notice of a running change to the Swing Hangers and some screws included in the following playsets:
 Jamboree, Playful Palace, Scrambler

Swing Hanger running change:

10

COMPONENTS

Plan (x1)Coolwave Slide (x1)
(PB 8331 0NLY)

ASSEMBLY INSTRUCTIONS
Visit our website at: www.swing-n-slide.com or call us at 1-800-888-1232

LA 9122

PB 8327
PB 8331

IMPORTANT!!
PLEASE READ BEFORE BEGINNING ASSEMBLY!!

Please make sure all lumber, hardware and accessory parts are accounted for.
If you are missing anything, please DO NOT RETURN to the store where purchased. 

Please call our Customer Service Department at the number below.

© Swing-N-Slide Printed in USA  LDR 01-18-2017

NOTE:
SLIDE NOT INCLUDED 

WITH PB  8327

STD Swing Seat (x2) 58” Dipped Chain (x4)

5/16’’ x 5-1/2’’ Swing Hanger (x6)

Window Pane (x1)Swing Beam Bracket (x2) Beam Brace (x1)

ID Tag (x1)

Tarp (x1)
Play Handle (x2)

Steering Wheel (x1)

11

COMPONENTS

Anchor It Strap (x4) Anchor It (x4)

Climbing Rock (x6)
Beam Clamp Slotted (x6)

Flag Assembly (x2)

Telescope (x1)

Trapeze Bar (x1)Iron Man Ring (x2)

33” Dipped Chain (x2)

NOT INCLUDED IN 
YOUR PLAYSET
ANY LONGER

PF 1574  CAP 
& HARDWARE

(x6)

48" COATED CHAIN 
(x4) 24" COATED CHAIN 

(x2)

2449  
L-BRACKET

(x2)

2434  SWING 
(x2)

2448L  
ANGLED BRACKET LEFT 

(x2)

2447R  
ANGLED BRACKET RIGHT 

(x2)
WS 4425  

SWING HANGER 
(x6)

2096  TRAPEZE 
(x1)

PF 6092  3/4" X 3-3/8" X 68" A-BRACE (x2)

PF 6091  2-3/8 X 3 X 87-1/2" LEG (x4)

PF 6090  2-3/8 X 5-1/8 X 87-1/2" SWING BEAM (x1)

ANCHOR-IT STRAP

SA 1699
PLAYSET PLAQUE (x1)

HARDWARE

COMPONENTS

(x4)

INCLUDED

(x4)

ANCHOR-IT

INSTRUCTIONS BOOKLET

SA 4294  
SAFETY PLATE (x1) 

HARDWARE
INCLUDED

PF 1574  CAP 
& HARDWARE

(x6)

48" COATED CHAIN 
(x4) 24" COATED CHAIN 

(x2)

2449  
L-BRACKET

(x2)

2434  SWING 
(x2)

2448L  
ANGLED BRACKET LEFT 

(x2)

2447R  
ANGLED BRACKET RIGHT 

(x2)
WS 4425  

SWING HANGER 
(x6)

2096  TRAPEZE 
(x1)

PF 6092  3/4" X 3-3/8" X 68" A-BRACE (x2)

PF 6091  2-3/8 X 3 X 87-1/2" LEG (x4)

PF 6090  2-3/8 X 5-1/8 X 87-1/2" SWING BEAM (x1)

ANCHOR-IT STRAP

SA 1699
PLAYSET PLAQUE (x1)

HARDWARE

COMPONENTS

(x4)

INCLUDED

(x4)

ANCHOR-IT

INSTRUCTIONS BOOKLET

SA 4294  
SAFETY PLATE (x1) 

HARDWARE
INCLUDED

Beam Clamp (Old)

Swing Hanger (Old)
Swing Hanger (New)

Replaced by

Black Cap (New)

GO TO NEXT PAGE

Swing-N-Slide, Inc.    								        LDR 12-19-2022             LA 9466A



FULLY TIGHTEN ALL BOLTS AND INSTALL PLASTIC CAP AS SHOWN.3.

NOTE: THRU HOLES LOCATIONS.1.

INSTALL SWING HANGERS TO SWING BEAM.2.

STEP 4: SWING HANGERS

PF 6090

 X 6

#6 X 1-1/4" WOOD SCREW

1-3/8" FLAT WASHER

3/8" FLAT WASHER  X 6

3/8" LOCK NUT  X 6

 X 1
SWING BEAM

SWING HANGER
WS 4425  X 6

CAP
 X 6PF 1574

 X 12

NOTE:
ORIENT BEAM SO

HOLE DIMENSION SHOWN IS
 AT BOTTOM BEFORE

INSTALLING SWING HANGERS.

 2-13/16" 

PERPENDICULAR TO SWING BEAM.
FINAL POSITION OF EACH SPRING CLIP IS

HOLD POSITION OF
SWING HANGER WHILE
TIGHTENING LOCK NUT.

40

STEP 28

1. Attach Swing Hanger(s) to swing beam as shown. 

Lock Nut

1-3/8" 
Washer

2 Threads MIN.

Use a socket 
wrench to tighten 
Lock Nut securely 
against washer.

Swing Hanger Bolt must protrude at least 
TWO Threads beyond Lock Nut.

IMPORTANT!

Lock Nut
1-3/8" Washer

HOLD position of 
Swing Hanger while 
tightening Lock Nut.

Final position of each Spring Clip is 
perpendicular to swing beam.

Swing Beam

IMPORTANT!

x1
2-11/16" x 5-3/8" x 93"

You may need to tap with hammer to get though holes.

Swing Hanger Bolt

Flat Washer

Spring Clip

Swing Hanger

Swing Hanger

Swing Beam

Flat Washer

Final position of each Spring Clip is 
perpendicular to swing beam.

IMPORTANT!

x6

Bolt Cover
Lock Nut

Washer

PF 6019

Install cap over 
threads after 

tightening nut.

GO TO NEXT PAGE



SWING CHAIN TO HANGER

Attach a Quick-Link at the end of each swing and trapeze chain. Then, 
using the Quick-Links, attach the swings and trapeze to the Hanger 
Spring Clips on the swing beam, as shown below.

Quick Link 
x6

Tighten all Quick Links using 
hand tools.

Always use a Quick Link between  
chain and swing hanger for all chain 
connections and adjustments.

Note: Your swing and trapeze may differ from the ones shown.

Questions?
Call our Customer Support Representatives

1.800.888.1232
Thank you

GO TO NEXT PAGE



SWING BEAM SWING HANGERS -  INSTALL

You may need to tap with hammer to get though holes.

Swing Hanger Bolt

Flat Washer

Spring Clip

Swing Hanger

Swing Hanger

Swing Beam

Flat Washer

Final position of each Spring Clip is
perpendicular to swing beam.

IMPORTANT!

Lock Nut

Cap

1-3/8"
Washer

2 Threads MIN. Use a socket 
wrench to tighten 
Lock Nut securely 
against washer.

Swing Hanger Bolt must protrude at least 
TWO Threads beyond Lock Nut.

IMPORTANT!

Lock Nut

1-3/8" Washer

HOLD position of 
Swing Hanger while 
tightening Lock Nut.

Final position of each Spring Clip is 
perpendicular to swing beam.

IMPORTANT!

x1
3-3/8 x 5-3/ x 95"

2502-CC

2194

x4

NOTE: You may need to tap hanger with a hammer to get through beam.

SWING BEAM SWING HANGERS

Lock Nut

Cap

1-3/8" 
Washer

2 Threads MIN. Use a socket
wrench to tighten 
Lock Nut securely 
against washer.

Place Cap on threads
after tightening

Swing Hanger Bolt must protrude at least
TWO Threads beyond Lock Nut.

IMPORTANT!

Lock Nut

1-3/8" Washer

HOLD position of 
Swing Hanger while 
tightening Lock Nut.

Final position of each Spring Clip is
perpendicular to swing beam.

Swing Beam

IMPORTANT!

x1
3-3/8 x 5-3/ x 95"

2502-CC

1. Attach Swing Hanger(s) to swing beam as shown.

PF 6299
2 5/8’’x 5-3/8’’x 93’’

Swing Beam

1-1/4" SCREW AND SWING HANGER ADDEDNDUM
!! IMPORTANT - READ THIS ADDENDUM FIRST !!!!

THERE ARE NO 1-1/4" WOOD SCREWS IN THE FASTENER BAGS. YOU WILL USE THE 1-3/16" SCREWS.

USE THIS SWING HANGER INSTALL ADDENDUM IN PLACE OF THE SWING HANGER INSTALL METHOD IN 
YOUR PLAYSET INSTRUCTIONS. YOU MUST USE THE QUICK LINK SUPPLIED TO INSTALL YOUR SWINGS.

© Swing-N-Slide Inc.  LDR 7-10-2018 LA 9466

Cap

1-1/4” 1-3/16”WHEREVER YOUR INSTRUCTIONS 
CALLOUT USING THE 1-1/4" 
SCREW USE THE 1-3/16" SCREW

There are NO 1-1/4” screws included with the hardware bags to assemble the playset.  Use the 1-3/16” (30mm) 
screws provided in the hardware bag(s) whereever a 1-1/4”, 1-3/16”, or 30mm screw is called out.

1-1/4” Screws running change:

(30 mm)


